CONTENTS

MODEL S T 2 S5 ]

. CHASSIS (1) Engine v.vevevuvuunn.. 1
(2) Chassis wewwmss s 3
(3) Transmission I ..... 11
(4) Transmission O ..... 15
(8) Transmission II ..... 19
(6) Transmission IV ..... 23
. OPERATION BOX (1) Operation Box ........ 25
. OIL PRESSURE o)) Piping vevevevennnnnn, 33
(2) 0il Pressure v........ 37
. THROWER (1)  Blower Driving ....... 41
(2) Auger Driving ........ 45
(3) Thrower vvveeevennnn.. 49
CAUTION

1. Please clarify mode!, machine No. parts No. name of parts, Ref No.,
page No. in this book and required quantity when ordering parts.

2. VWe wish to recommend to use “KOBASHI genuine parts” to avoid any
trouble.

3. This parts |ist is subject to change without notice.




ENGINE

ST-25

P11 M dogg

I ITM 3111014y

|

- T




ENGINE

171

ST25

REF NO. CODE NO. PART NO. PART NAME2 UNIT PRICE | MINI.ORDER
1 789-0616 | 78940013900 | FUEL PIPE 2 250 . 290 10
2 789-0615 | 78940013800 | FUEL PIPE 1 200 “ _ 230 100
3 799-6302 78920055800 | WIRE BAND fo 200
4 789-0632 | 78940050701 STOP WIRE 1,270 20
) 789-0630 | 78940050510 | THROTTLE WIRE 770 50
8 907-0053 | 90715106012 | MACHINE SCREW M6X12 P1.0 30 200
7 921-0006 | 92121101006 | SPRING WASHER M6 [0 200
8 789-0617 | 78940014000 | FUEL PIPE 3 270 2o 100
9 789-0618 | 78940014100 | FUEL PIPE 4 420 ¢&o 100
10 907-0055 | 90715106020 | MACHINE SCREW M6X20 P1.0 40 200
11 921-00068 | 92121101006 | SPRING WASHER M6 |0 200
12 901-0102 | 90124108010 | BOLT M8X10 P1.25 20 200
13 921-0008 | 92121101008 | SPRING WASHER M8 /o 200
14 915-0341 78940014400 | BRASS NUT M8 P1.25 30 200
15 789-0612 | 78940013500 INLET PIPE 2 2,420 20
16 789-0603 | 78940012700 | AIR CLEANER PIPE §20 50
17 789-0611 78940013400 INLET PIPE 1 2420 20 '
18 789-0614 | 78940013700 | FUEL PIPE R 3¢o 100 ‘
19 789-0635 | 78940051000 | SPRING 270 100 ]
20 789-0631 78940050800 | WIRE CLAMP 300 10u I
21 789-0630 | 78940050510 | THROTTLE WIRE 710 50 Il
22 789-0633 | 78940050800 | WIRE END 140 100 i
23 789-0632 | 78940050701 STOP WIRE 1270 20 |
24 789-0634 | 78340050900 | STOP WIRE BRACKET $10 100




CHASSIS

621 Gy
et w_w 821

9% “/,x,

-,

/ﬂ—ﬂ@f
L8 801
W = e/ Pelory

at é/,,.\./.
-4




CHASS IS 1786
ST25
REF NO. CODE NO. | PART NO. PART NAME2 UNIT PRICE | MINI.ORDER
1 789-0692 | 78940014600 | SIDE COVER RH 3,330 2
2 789-0693 | 78940014700 | KNOB SCREW MBX12 P1.0 /e 100
3 921-0006 | 92121101006 | SPRING WASHER M6 /0 200
4 924-0106 | 92410201006 | PLAIN WASHER M6 /0 200
5 789-0580 | 78940010412 | COVER STAND FR 4440 10
6 789-0582 | 78940010612 | COVER STAND RR 4140 10
7 901-0156 [ 90124110020 | BOLT M10X20 P1.5 40 200
8 921-0010 | 92121101010 | SPRING WASHER M10 Is 200
9 937-1015 | 93710000015 | SNAP RING S15 30 200
10 789-0085 | 78920015700 | IDLER VTP S50-15 I1&o 2
11 789-0663 | 78940011811 | IDLER ARM C 3 2/0 20
12 924-0016 | 92410201016 | PLAIN WASHER M18 20 200
13 930-0035 | 93010003025 | SPLIT PIN ¢ 3X25 /o 200
14 298-0023 | 29804014000 | SPRING 3/0 100
15 789-0662 | 78920017600 | TENSION BOLT C |380 20
16 914-0507 | 91422411008 | NUT M8 P1.25 /0 200
17 901-0056 | 90124106020 | BOLT M6X20 P1.0 | 2° 200
18 914-0504 | 91422411006 | NUT M6 P1.0 /0 200
19 957-7036 | 95704200036 |V BELT SB 36 1150 20
20 789-0865 | 78940014500 | SHEAVE BS6 k20 20
21 789-0593 | 78940011701 | AXLE SHAFT 2160 20
22 789-0072 | 78920014600 | KEY 5X5X25 190 100
23 937-2052 | 93720000052 | SNAP RING H52 2/6 100
24 938-0245 | 938063042RS | BEARING 63042RS /020 50
25 789-0702 | 78920017701 | BEARING STAND Yogo 20
26 901-0157 | 90124110025 | BOLT M10X25 PL.5 ¢o 200
27 921-0010 | 92121101010 | SPRING WASHER M10 Jo 200
28 914-0511 | 91422411010 | NUT MIO PL.5 /0 200
29 789-0664 | 78940010313 | FRAME 3t €00 !
30 789-0067 | 78920014101 | PIN ¢ 34X75 70 50
31 930-0060 | 93010005060 | SPLIT PIN @ 5X60 Lo 200




CHASSI1S




CHASS IS 2/6
ST25

REF NO. CODE NO. PART NO. PART NAME2 UNIT PRICE | MINI.ORDER
32 789-0578 | 78940010101 CRAWLER FRAME 131600
33 901-0~156 90124110020 BOLT M10X20 P1.5 ¢o 200
34 921-0010 | 92121101010 | SPRING WASHER M10 10 200
35 914-0511 91422411010 | NUT MI1O0 P1.5 /o 200
36 789-0606 | 78940012300 IDLER BRACKET 7060 20
37 937-2035 | 93720000035 | SNAP RING H35 70 200
38 938-0201 938060032RS | BEARING 60032 RS 710 50
39 789-0604 | 78940012800 IDLER ).380 20
40 937-1017 | 93710000017 | SNAP RING S17 30 200
41 901-0208 | 90124112030 BOLT MI12X30 P1.75 70 20
42 921-0012 . 92121101012 | SPRING WASHER M12 |10 200
43 914-0514 | 91422411012 | NUT MI12 P1.75 30 200
44 901-0272 | 90124114100 BOLT M14X100 P2.0 |80 100
45 921-0014 | 92121101014 | SPRING WASHER M14 20 200
46 914-0517 | 91422411014 | NUT M14 P2.0 4.0 200
47 901-0157 | 80124110025 BOLT M10X25 P1.5 4o 200
48 921-0010 | 92121101010 | SPRING WASHER M10 | o 200
49 789-0030 | 78920010800 IDLER METAL RH t.|¥o 20
50 789-0031 78320010900 IDLER METAL LH 6330 10
51 938-0268 | 938060052RS | BEARING 60052 RS yto 50
52 789-0027 | 78920010500 FRONT IDLER £330 10
53 789-0033 | 78920011000 [DLER BRACKET ‘I;‘I?O 20
o4 901-0154 | 90124110015 BOL'i" M10X15 P1.5 40 200
55 921-0010 | 92121101010 | SPRING WASHER M10 /0 200
o6 789-0037 | 78920011300 PLAIN WASHER ¢ 11X¢ 30X4.5 [11O 100
57 914-0526 | 91422411020 | NUT M20 P2.5 120 100
58 789-0035 | 78920011201 SET PLATE U go 100
59 789-0034 | 78920011101 TENSION BOLT [3%0 20
60 409-0014 | 40904005000 RECOIL SPRING $.180 20
61 789-0596 | 78940012000 RUBBER CRAWLER 230X72X40 69,100 1
62 789-0029 | 78920010701 TRACK ROLLER SHAFT },030 50




AN
el
1L E A

CHASSIS




CHASS IS

3/6

ST25

REF NO. CODE NO. PART NO. PART NAME2 UNIT PRICE | MINI.ORDER
83 938-0204 | 938060042RS | BEARING 60042 RS 760 50
64 901-0154 | 90124110015 | BOLT ~ M10X15 P1.5 go 200
85 921-0010 | 92121101010 | SPRING WASHER M10 /o 200
66 789-0037 | 78920011300 | PLAIN WASHER & 11X¢ 30X4.5|) /o 100
67 789-0028 | 78920010601 | TRACK ROLLER F;so 20
68 901-0208 | 90124112030 | BOLT M12X30 P1.75 70 200
69 921-0012 | 92121101012 | SPRING WASHER M12 /o 200
70 014-0514 | 91422411012 | NUT MI2 P1.75 30 200
71 958-0002 | 95810020600 | BEARING UNIT UCFK208 3.360 20
72 901-0159 | 90124110035 | BOLT M10X35 P1.5 fo 20
73 921-0010 | 92121101010 | SPRING WASHER M10 [0 200
74 914-0511 | 91422411010 | NUT MI0 PL.5 to zoo}
75 789-0024 | 78920010400 | SPROCKET 4980 20|
76 901-0208 | 90124512030 | BOLT M12X30 P1.5 70 200
77 921-0012 | 92121101012 | SPRING WASHER M12 Jo 200
78 789-0038 | 78920011400 | PLAIN WASHER ¢ 13X¢ 50X4.5 {170 100
79 789-0175 | 78920014800 | KEY 7X7X60 2to 100 [
80 789-0586 | 78940011002 | FRONT COVER RH 11300 10 }
81 789-0587 | 78940011102 | FRONT COVER LH n.280 I
82 907-0053 | 90715106012 | MACHINE SCREW MBX12 P1.0 30 200 |
83 924-0106 | 92410201008 | PLAIN WASHER M6 Io 200 |
84 921-0006 | 92121101006 | SPRING WASHER M6 1o 2ooi
85 914-0504 [ 91422411006 | NUT M6 P1.0 i 1o 200{:
86 789-0589 | 78940011324 | ENGINE COVER RH ] 33.300 1 i
87 789-0590 | 78940011412 | ENGINE COVER LH 36.800 1 I
88 901-0051 | 90124106008 | BOLT M6X8 P1.0 20 200;
89 921-0006 | 92121101006 | SPRING WASHER M6 o 200“
90 789-0651 | 78940014200 | HOLE COVER §70 50 |
91 911-0005 | 81115203008 | TAPPING SCREW M3X8 lo 200iI
92 924-0103 | 92410201003 | PLAIN WASHER M3 |0 zooj
93 789-0591 | 78940011512 | STOPPER ROD 1 £%o0 50 l




U

ost-285

CHASSIS

Il ~—

w:jx

ar ~—F
9~

44 mwm

\

1 oI

51



CHASS I S 4/6
ST295
REF NO. CODE NO. PART NO. PART NAME2 UNIT PRICE | MINt.ORDER
94 789-0592 | 78940011600 | STOPPER ROD 2 /380 2
95 966-0008 96601000008 RUBBER WASHER M3 o 200
g6 930-0012 | 93010002015 | SPLIT PIN ¢ 2X15 jo 200
g7 789-0455 | 78930015100 | SPRING Jojo 50
98 901-0002 | 90124105010 BOLT M5X10 PO.8 20 200
99 921-0005 | 92121101005 | SPRING WASHER M5 1o 200
100 914-0501 91422411005 NUT M5 PO.8 lo 200
101 789-0078 | 78320015101 CUSHION  20X30X3 340 100
102 783-0585 | 789400109813 | COVER FRAME U 32,100 1
103 789-0584 | 78940010812 COVER FRAME 10,000 1
104 789-0581 78940010501 COVER STAND FL t990 10
105 907-0053 | 90715106012 | MACHINE SCREW M6X12 P1.0 30 200
106 921-0006 | 92121101006 | SPRING WASHER M6 1o 200
107 924-0106 | 92410201006 PLAIN WASHER M6 {o 200
108 789-0588 | 78940011200 | SIDE COVER 2.870 20
109 999-0528 | 89900003000 | STICKER 320 100
110 999-0564 | 99909018000 | STICKER 247 100
111 789-0583 | 78940010701 COVER STAND LT 20
112 789-0081 78920015300 BATTERY 17.200 1
113 783-0600 | 78940012400 BATTERY CABLE + 2180 20
114 789-0601 78940012500 BATTERY CABLE - 610 20
115 789-0089 | 78920014301 FIXED PLATE 300 100
116 919-0601 91922310008 | WING NUT M8 P1.25 30 200
117 921-0008 | 92121101008 | SPRING WASHER M3 ) 200
| 118 924-0108 | 92410201008 PLAIN WASHER M8 1o 200
| 119 | 789-0070 | 78920014400 L BOLT 360 100
120 789-0102 | 78920017300 | CUSHION 230 100
121 783-0244 | 78920050112 | SIDE FRAME RH 3100 20
122 901-0152 | 80124110010 BOLT M10X10 PL.5 40 200 |
123 921-0010 | 92121101010 | SPRING WASHER MI10 |0 200 5
124 _789-0980 78920011511 CRAWLER COVER RH 3.44t0 20




CHASSIS




92121101006

CHASS IS 5/6
ST25
REF NO. | CODE NO. | PART NO. PART NAME2 UNIT PRICE | MINI.ORDER
195 | 901-0156 |9012110020 [BOLT MI0X20 P15 20 20
196 - |921-0010 | 92121101010 | SPRING WASHER M10 /o 200
197 |789-0041 |78920011701 | COVER SUPPORT 3 470 20
198 | 789-0245 | 78920050212 | SIDE FRAME LK ey 20
129 |789-0881 |78020011611 | CRAWLER COVER LH 34t0 20
130 |789-0597 | 78940012112 | ENGINE SUPPORT RH 0.4 00 10
131 |789-0508 | 78940012212 | ENGINE SUPPORT LH Jo. 400 10
132 |901-1607 | 90124510020 |BOLT MIOX20 P1.25 50 200
133 |921-0010 | 92121101010 | SPRING WASHER M10 10 200
130 |901-1207 | 90124112025 |BOLT MI2X25 P1.75 100 100
135 |921-0012 | 92121101012 | SPRING WASHER M12 10 200
136 | 789-0807 | 78940013000 | FUEL TANK STAND F £630 20
137 |789-0608 | 78940013100 | FUEL TANK STAND R 5630 20
138 |901-1157 | 90128210025 |BOLT MIOX25 PL.5 8T 50 200
139 |921-0010 | 92121101010 | SPRING WASHER HM10 o 200
180 |914-0010 | 91422411010 | NUT 10 P1.5 6T 30 200
141 |789-0802 |78940012600 | AIR CLEANER SUPPORT 2 060 20
142 |901-0106 | 90124108020 |BOLT M8X20 P1.25 26 200
143 |921-0008 | 92121101008 | SPRING WASHER M8 10 200
145 |901-0104 | 90124108015 |BOLT MeX15 P1.25 . 200
145 | 921-0008 | 92121101008 | SPRING WASHER M8 0 200
|16 |780-013 | 78040013600 | CUSHION 2 260 100
1 147 |789-0609 | 78940013200 | BAND 2,640 20
148 | 789-0610 | 78940013300 | CUSHION 1 10 100
149 |918-0507 |91422411008 |NUT M8 P1.25 0 200
150 |901-0156 | 90124110020 | BOLT M10X20 PL1.5 4 200
150 |921-0010 |92121101010 |SPRING WASHER M10 0 200
152 |901-005a | 90124106015 | BOLT HM6X15 P1.0 % 200
153 |921-0006 |92121101006 | SPRING WASHER M6 it 00
|15t |o0i-0053 |0124106012 |BOLT MBX12 P1.O 20 200
155 | 921-0006 SPRING WASHER M o 200




CHASSIS

6
acl mm\ﬁ

6l ff\

m:f%\\,,\z
A ~ 2181
A /ﬁv J
o:/n&



CHASS T S

6/6

ST25

REF NO. CODE NO. PART NO. - PART NAME2 UNIT PRICE | MINT.ORDER
156 914-0504 | 91422411006 NUT M6 PL1.0 1o - 20
157 901-0052 | 90124106010 BOLT M6X10 P1.0 20 200
158 921-0006 | 92121101006 SPRING WASHER M6 10 200
159 789-0599 | 78940012322 ENGINE V1200-B 1
160 901-1156 | 90124110020 BOLT M10X20 P1.5 §o0 200
161 921-0010 | 92121101010 | SPRING WASHER MI10 Y 200
162 924-0110 | 92410201010 PLAIN WASHER MI10 10 200
163 789-1004 | 78940020600 BELT FINGER /470 20
164 78920081622 LIGHT




| 5
K
_

|
L
|
| ok
T
|




ST25

REF NO.

CODE NO.

PART NO.

PART NAME2

UNIT PRICE

MINI.ORDER




“ TRANSMISSION I




TRANSMI SSION I 172
ST25
REF NO. CODE NO. PART NO. PART NAME2 UNIT PRICE | MINI.ORDER
1 789-8201 | 2111-801205 | CASE L 26900 1
2 789-8202 | 2153-800401 | RK CASE 340 100
3 789-8203 | 2111-903407 | CASE R 28.300 1
4 789-8204 | 2113-401604 | COVER A 790 50
5 789-8205 | 2153-403903 | RK COVER A £o 200
6 789-8206 | 2113-402700 | COVER BRG 340 100
7 789-8207 | 2153-406508 | RK COVER BRG 30 200
8 789-8319 | 0024-060200 | BOLT/WS.W M6X20 P1.0 20 200
9 789-8208 | 0176-080353 | STUD BOLT $o 200
10 789-8322 | 0107-080500 | BOLT H8X50 P1.25 So 200
11 924-0108 | 0400-080000 | PLAIN WASHER M8 10 200
12 921-0008 | 0410-080000 | SPRING WASHER M8 10 200
13 789-8323 | 0304-082000 | NUT M8 P1.25 10 200
14 789-8324 | 2101-404709 | BOLT 30 200
15 789-8209 | 2142-407503 | CAM CH 310 100
16 789-8210 | 2102-412202 | WASHER 8302.3 30 200
17 789-8211 | 2102-412400 | WASHER 8123.2 260 100
18 789-8212 | 2142-407400 | STOPPER 350 100
19 789-8213 | 2154-404404 | LOCK NUT 8 90 100
20 789-8214 | 2105-402701 | O RING WASHER 40 200
21 789-8215 | 0452-060140 | PIN o 200
22 789-8216 | 2105-402208 | PLUG 24 270 100
23 789-8217 | 2105-402305 | GASKET 24 30 200
24 789-8325 - | 0107-080700 | BOLT M8X70 P1.25 60 200
25 | 789-8218 | 0452-080160 | PIN 8o 200
26 789-8219 | 2113-403004 | COVER B Lo 100
27 789-8220 | 2153-403705 | PK COVER RT So 200
28 789-8326 | 0104-080250 | BOLT M8X25 P1.25 20 200
29 789-8327 | 0107-080950 | BOLT M8X95 P1.25 o 200
30 789-8221 | 2141-404103 | SHIFT PIN 110 100
31 789-8222 | 2144-401406 | SHIFTER SC 3.6%0 20




~ TRANSMISSION et

gL g e




TRANSMI S S I ON I 2/72
ST25
REF NO. CODE NO. PART NO. PART NAME2 UNIT PRICE [ MINI.ORDER
32 789-8328 | 2104-403808 | O RING P20 30 200
33 789-8223 2144-401505 | BRACKET SC £$o 100
34 789-8329 | 2104-400401 | OIL SEAL 14248 /70 100
35 789-8224 | 2143-401407 | LEVER SC 160 100
36 789-8225 | 2102-405606 | LOCK WASHER fo 200
37 789-8330 | 0344-103000 [ NUT MI10 PL.5 20 200
38 907-0555 | 0200-080160 | MACHINE SCREW M6X16 30 200
39 789-8226 | 2153-403101 PK AXLE CASE R [30 100




- emite , . e . To sl |t : ;!. PN S g
oG
) T TN z i st e T:r" e id =, megm | B - i .
- . ' -a . - . - - .y sy | .. CATR . T30

e i R Ayt = - CRAl Fa il oty e
" - e E ' o A ™
N P e . | i VPR R NG
'
e 1 e e o e P TR R P . el o
. . . PRI T Lk 0 i .- iy
= “ay [ s . !
= y . - . = A R g
. . T aa St .. ) - LR FoFs Sk ]
. . . - z = e s v . oy -aary =
. & - s * T (s
- - - a - - - —- . - .
' Ay i v e =




ST2595

REF NO.

CODE NO.

PART NO.

PART NAME2

UNIT PRICE

MINI.ORDFR







TRANSMI SssSs I ON 1O

172

ST25
REF NO. | CODE NO. | PART KO PART NAME2 UNIT PRICE | HINI.ORDER |
1 |789-8331 |2100-208504 | OIL SEAL 2540 8 260 100 |
o - |789-8332 |0501-630400 |BEARING - ’ -~ §60 50
3 |789-8227 | 2102-008102 | WASHER 2030 4.0 90 200
4 |789-8228 | 2123-403506 | GEAR Al6 '/ 5 dko 20
5 |789-8229 | 2123-409300 | GEAR BC22-29 10.000 10
6 | 789-8230 | 2133-623105 | SHAFT A 5170 0
7 |937-1025 | 2152-403109 | RETAINING RING 25 Fo 200
8  |789-8231 |2102-405803 | SPACER 25 210 100
9 938-1109 | 0501-630500 | BEARING 950 50
10 |789-8232 | 2104-409008 | SEAL COLLAR 20 25 20 1270 9
11 |938-1116 |0501-620400 | BEARING 50
12 |926-0025 | 0701-202000 | VASHER 4o 200
13 |789-8233 |2123-003814 | GEAR 33 3.450 2
18 |789-823¢ | 2103-400402 | SPACER 25 30 25 4o 100
15  |789-8235 |2123-403715 | CGEAR E27 2640 20
16 |789-8236 | 2103-426103 | SPACER 25 30 11 210 100
17 | 780-8237 | 2123-408410 | GEAR F20 4450 2 |
18 |789-8238 | 2132-001313 | SUAFT 3.100 2|
19 [789-8230 | 2103-004905 | SPACER 20307 130 "~ I
|20 |780-820 |2123-023205 | GEAR 39 Flo0 20
o1 |789-8241 | 2103-425304 'SPACER 28 36 12 /0 ma-i
22 | 789-8242 | 2132-409704 | SHAFT £ 150 2 |
23 (789-8243 |2123-022001 | CGEAR Q17 2490 I
20 |789-8240 | 2103-405001 | SPACER 28 34 32.5 210 120 |
25 |789-8205 | 2123000508 | GEAR P3s Lézo 29|
96 |789-8246 | 2104-408308 | SEAL CAP 40 390 160 |
27 |789-8247 | 2123-409607 | GEAR 22 3 200 %
28 | 789-8248 | 2132-404105 | SHAFT &80 20|
l 29 |789-8249 | 2123-423106 | GEAR RS16-35 0 90 0|
30 | 789-8250 | 2123-009706 | GEAR U38 5420 10
31 RETAINING RING S24 70 239

789-8333

0600-024000







TRANSMISSION m =~




ST25

REF NO. CODE NO. PART-NO.- - L PART-NAME2 UNIT PRICE | MINI.ORDER
o by i




=




TRANSMI SSION I 272
ST25
REF NO. | CODE NO. | PART NO. PART NAME2 UNIT PRICE | MINI.ORDER

32 789-8251 | 2152-404000 | SPRING 100 200
33 789-8343 | 2135-401200 | DOG CLUTCH 2760 20
34 789-8253 | 2102-406009 | WASHER 210 100
35 789-8254 | 2129-406808 | GEAR 4140 20
36 789-8006 | 0702-252000 | WASHER 210 100
37 789-8255 | 2132-401005 | SHAFT 4720 20
38 789-8256 | 2156-410506 | SPRING SHOE 30 200
39 789-8257 | 2102-402308 | WASHER 20 302 160 100
40 789-8258 | 2124-402508 | GEAR J47 6 440 10
41 789-8259 | 2102-406306 | WASHER 24 34 2 (g0 100
42 789-8260 | 2131-402300 | SHAFT J |, 030 50|




TRANSMI SS I ON IO 1/2
ST25
REF NO. CODE NO. PART NO. PART NAME2 UNIT PRICE | MINI.ORDER
1 783-8261 | 2133-623006 | SHAFT /7.800 1
2 789-8262 | 2131-402003 | SHAFT 1.380 20
3 789-8263 | 2121-400804 | GEAR MI8 3480 20
4 937-1035 | 0600-035000 | RETAINING RING |00 100
5 789-8264 | 2124-402201 | GEAR L38 3450 20
6 789-8265 | 2102-407907 | WASHER 160 100
7 789-8266 | 2129-400202 | GEAR 58170 10
8 789-8267 | 2330-400907 | EPICYCLIC ARM §.210 10
9 938-0222 | 0501-620700 | BEARING l.odo 20
10 789-8268 | 2112-703613 | AXLE CASE 16.900 4
11 783-8269 | 2153-406706 | PK BRAKE 30 200
12 789-8334 | 2105-405801 | PLUG Ero 100
13 936-1016 | 2104-406908 |0 RING P16 £6 200
14 783-8270 | 2106-401901 | BUSHING 31 36 14.5 1340 20
15 789-8335 | 2104-409206 | OIL SEAL 550 50
16 789-8271 | 2113-403103 | BOSS |40 20
17 789-8272 | 2153-406805 | PK BOSS BK 60 200
18 789-8336 | 0104-060120 | BOLT M6X12 P1.0 20 200
19 789-8337 | 2105-403401 [ O RING WASHER bo 200
20 789-8273 | 2135-800700 | COVER 7140 10
21 789-8274 | 2153-408904 | PK PLATE 160 100
22 937-1038 | 0600-038000 | RETAINING RING S38 140 100
23 789-8338 [ 0104-050140 | BOLT M5X14 PO.8 20 200
24 789-8275 | 2135-600524 | DRUM 5,630 10
25 789-8276 | 2330-600800 | SHOE COMP 43170 20
28 789-8277 | 2152-403102 | SPRING $10 50
27 789-8278 | 2135-400807 | CAM SHAFT 2.420 20|
28 789-8279 | 2340-417203 | LEVER BK COMP 1270 20
29 789-8280 | 2154-401908 | LOCK NUT 140 10
30 789-8339 | 0400-100000 | PLAIN WASHER 20 200
31 783-8281 | 2135-400906 | PIN 140 200




TRANSMISSION I




TRANSMI SS ION IO 2/2
ST25
REF NO. | CODE NO. | PART NO. PART NAME2 UNIT PRICE | MINI.ORDER
32 789-8282 | 2153-402203 | PK PIN 30 200
33 921-0010 | 0410-100000 | SPRING WASHER M10 10 200
34 789-8340 | 0334-101000 | NUT M10 P1.5 (o 200
35 789-8283 | 2330-601005 | PLATE COMP 12700 5
36 789-8341 | 0137-100200 [ BOLT M10X20 P1.5 b0 200
37 789-8284 | 2102-411908 | LOCK WSHER 30 200
38 789-8315 | 2101-412708 | WASHER BASED NUT 20 200
40 789-8285 | 2112-703701 | AXLE CASE R 12.500 5 |
41 789-8316 | 2104-402306 | OIL SEAL 45 64 73 14 1330 2oi
42 789-8286 | 2104-402108 | SPACER 35 45 17 5L0 5‘f
13 789-8287 | 2103-402109 | SPLIT COLLAR 70 200{
a4 789-8317 | 2152-401603 | SNAP RING 90 200]
15 789-8288 | 2155-400108 | PIN 170 100 |
16 789-8289 | 2121-400101 | GEAR N18 1490 20{
47 937-1019 | 0600-019000 | RETAINING RING S19 4o 200E
48 789-8318 | 2102-402704 | SPLIT WASHER 35 6o 200}
| 20-38 789-8290 | 2435-700834 | BRAKE RH ASSY 32.700 1!
789-8291 | 2435-700535 | BRAKE LH ASSY 32.700 1!
|




4oa

. - 4, -




ST25

REF NO.

CODE NO.

PART NO. — | —

- PART NAME2

UNIT PRICE

MINI.ORDER




" T TRANSMISSTONTIV ~




TRANSMI S S I ON v 171
ST296
REF NO. CODE NO. PART NO. PART NAMEZ2 UNIT PRICE | MINI.ORDER
1 789-8292 | 2105-402602 | RUBBER BOOT 1170 100
2 789-8283 | 2142-400906 BOOT HOLDER [70 100
3 789-8294 | 2142-401002 | COVER Yo 200
4 783-8295 | 2152-401900 | CONICAL SPRING 70 200
6 789-8296 | 2144-400904 | FULCULUM CH 100
6 789-8319 | 0104-080250 BOLT M8X25 P1.25 40 200
7 921-0008 | 0410-080000 | SPRING WASHER M8 |0 200
8 924-0108 | 0400-080000 | PLAIN WASHER M3 [0 200
9 789-8297 | 2144-601101 BRACKET CH /720 20
10 789-8298 | 2153-403606 PK BRACKET $o 20
11 789-8299 | 2141-401805 PIN CH 170 100
12 789-8300 | 2102-403305 LOCK WASHER 30 200
13 789-8320 | 2155-400207 PLUG 440 100
14 789-8301 2141-410603 | CH SHAFT A 1980 20
15 789-8302 | 2155-401600 PIN 5-29 170 100
16 789-8303 | 2141-406404 | SHIFTER SHAFT B 120 50
17 789-8304 | 0650-050160 | STEEL BALL 5/16 20 200
18 789-8305 | 2152-403706 | SPRING Lo 100 |
19 789-8306 | 2144-405701 SHIFTER FORK A I, 20 |
! 20 789-8307 | 2144-405800 | SHIFTER FORK B 4370 20
21 789-8308 | 2340-408405 | CH SHAFT B COMP 1,720 20
22 937-1015 | 0600-015000 RETAINING RING S15 30 200
23 936-1012 | 2104-401804 | O RING P12 & 200
24 789-8303 | 2102-412103 | WASHER 15 21 4.3 |30 100
25 789-8310 | 2105-408307 | OIL SHELTER 380 100
26 789-8311 2144-402502 | SHIFTER FORK 4[4 20
27 789-8312 | 2141-406503 | SHIFTER SHAFT C 720 50
28 789-8313 | 2152-401003 | SPRING 30 200
29 789-8321 0014-080202 BOLT/W S.W. M8X20 P1.25 30 200 '
30 789-8314 | 21538-400203 LOCK WIRE /10 200 \|
i
|




16}

BOX

OPERATION

3
v




CPERATION BOX 1/7
ST25
REF NO. | CODE NO. | PART MO PART NAME2 UNIT PRICE | MINI.ORDER
1 |o99-055 | 99905024000 | STICKER 101
o . |999-0553 | 99905023000 | STICKER 100
3 |999-0561 | 99905031011 | STICKER 100
4 |789-0086 | 78920015800 | COVER HANDLE A-23-1 /030 50
5 |789-0088 | 78920015900 | COVER CLAMP C25-M-1 /40 100
6  |789-0248 | 78920050500 | OPERATION BOX COVER 1060 20
7 |783-0626 | 78940050102 | OPERATION BOX (U 24400 I
8 |921-0006 | 92121101006 | SPRING WASHER 16 10 200
9 |901-0051 |90124106008 |BOLT MBXS P1.0 20 200
10 |789-0277 | 78920053200 | WIRE BRACKET 3 650 o0
11 |901-0233 |9012a112150 |BOLT MI2K150 P1.75 160 100
12 |e21-0012 | 92121101012 | SPRING WASHER MI12 0 200
13 |914-0514 | 91412411012 |NUT MI2 PL.75 30 200
14 |901-0104 |90124108015 | BOLT MBXI5 P1.25 20 200
{5 |921-0008 | 92121101008 |SPRING VASHER M8 1o 200
16
17 1
18 |789-0247 | 78920050414 | OPERATION BOX (L) 19.700 5
19 |958-00a1 | 95430002612 | GRIP (BLACK) 260 100
20 |930-0036 | 93010030030 | SPLIT PIN ¢ 3X30 0 200
o1 looa-0116 | 92410201016 | PLAIN WASHER M16 20 200
92 |789-0262 | 78920051613 | DEFLECTOR LEVER 2990 20
23 26006048000 | PIN ¢ 8X25 200 |
91 |930-0016 | 93010025015 | SPLIT PIN ¢ 2.5X15 0 200 |
; 25 |789-0710 | 78940080100 | DEFLECTOR WIRE Lg7o 10/
|28 |789-0313 |78920057100 | ADAPTER 7o) 100
% 07 |789-0312 | 78920057000 | SPRING 180 i 100 |
} 08 |o914-0514 | 91412411012 | NUT MI2 P1.T5 30 1 200
2 |901-0208 | 9012611200 | BOLT M12X30 PL.T5 70 Yo
|30 |914-0507 | 91412411008 | NUT M8 PL.25 10| 200 |
|31 19210008 | 92121101008 | SPRING WASHER M8 10 | 200 |




BOX

OPERATION

g T,
-
¥ P |
- & 7 |
n
Ml

ind
|

|




OPERATION BOX 2/7
ST25
REF NO. CODE NO. PART NO. PART NAME2 UNIT PRICE | MINI.ORDER
32 901-0109 | 90124108025 | BOLT M8X25 P1.25 20 2. |
33 789-0299 | 78920055601 | TOOL BOX 1270 20
34 901-0106 | 90124108020 | BOLT M8X20 P1.25 20 200
35 921-0008 | 92121101008 | SPRING WASHER M3 [0 200
36 914-0507 | 91412411008 [ NUT M8 P1.25 [0 200
37 789-0308 | 78920056600 | WIRE BRACKET 1490 20
38 901-0109 | 90124108025 | BOLT M8X25 P1.25 20 200
39 921-0008 | 92121101008 | SPRING WASHER M8 [0 200
40 914-0507 | 91412411008 | NUT M8 P1.25 [0 200
41 789-0558 | 78920052215 | LINK BRACKET LH [2.00
42 930-0046 | 93010004030 | SPLIT PIN ¢ 4X30 20 200
43 924-0112 | 92410201012 | PLAIN WASHER MI12 [0 200
m 789-0292 | 78920054812 | CHUTE HANDLE 2.300 20
45 924-0108 | 92410201008 | PLAIN WASHER M8 10 200
46 323-0059 | 32308009000 | GRIP 190 100
47 937-1008 | 93710000008 | SNAP RING S8 20 200
48 921-0010 | 92121101010 | SPRING WASHER M10 [0 200
49 901-0154 | 90124110015 | BOLT MI10X15 P1.5 40 200
50 789-0506 | 78920056302 | PLUNGER PLATE ANEL 7N
51 789-0628 | 78940050300 | WORK CLUTCH WIRE 3800 20
52 789-0508 | 78920057801 | SPRING ¢ 5.5 1720 20
53 789-0265 | 78920051901 | WIRE HOOK 480 100
54 930-0036 | 93010300030 [ SPLIT PIN ¢ 3X30 /0 200
55 924-0116 | 92410201016 | PLIAN WASHER M16 20 200 |
!l 56 789-0306 | 78920056401 | PIN @ 15 §40 50 I
| 57 789-0266 | 78920052000 | PIN ¢ 6X22 90 200]
58 930-0016 | 93010025015 [ SPLIT PIN ¢ 2.5XI5 /0 200
59 789-0307 | 78920056500 | LINK 1,610 20
|60 789-0311 | 78920056900 | ROD 900 50
% 61 789-0310 | 78320056802 | WORK CLUTCH LEVER 2160 20'[
i 62 930-0036 | 93010030030 [ SPLIT PIN @ 3X30 Y, 200 [




"B O X

"OPERATION

- ST =260




OCPERATION BOX 3/7
ST25 |
REF NO. | CODE NO. | PART NO. PART NAME2 UNIT PRICE | MINI.ORDER

63 | 780-0267 |78920052112 |PIN ¢ 15X124.5 3000 106
61 |789-0280 | 78920054000 | LIMIT SWITCH BI799A-00 b0 2
65  |921-0005 | 92121101005 | SPRING WASHER M5 10 200
66 | 907-0002 | 90715105010 | MACHINE SCREW HM5X10 PO.8 20 200
67 |901-0002 |90124105010 |BOLT M5X10 PO.8 20 200
68 | 789-0271 | 78920052611 | LINK B 1§50 100
69 |937-1012 | 93710000012 | SNAP RING S12 30 200
70 |902-0059 | 90401006035 | CAP SCREW M6X35 P1.0 £0 200
71 |o1a-0s00 |91412411006 |NUT M P1.0 10 200
72 |789-0261 |78920051511 | CONTROL LEVER 1,030 5r
73 |932-0525 | 93212405025 | SPRING PIN ¢ 5X25 so 200
70 |789-0257 | 78920051101 | MAIN SHIFT LEVER 1120 2
75 |789-0258 | 78920051201 | SUB SHIFT LEVER 1,940 20
76 |958-0082 | 95431002612 | GRIP (RED) 260 100
77 |911-0005 | 91115203008 | TAPPING SCREW 3X8 10 200
78 | 920-0103 | 92410201003 | PLAIN WASHER 13 o 200
79 |789-0291 | 78920054711 | HANDLE BRACKET 650 50
80 | 921-0010 | 92121101010 | SPRING WASHER HM10 o 200
81 |901-0156 | 80124110020 | BOLT MIOX20 P1.5 . 200
82 | 999-0551 | 99910021000 | STICKER 200
83 |789-0305 | 78920056223 | OPERATION BOX COVER 7640 2
81 | 789-0285 | 78920054100 | HORN SWITCH L2402 320 100
g5 | 789-0085 | 78920081200 | LIGHT SWITCH DI5210 1150 2
86 | 789-6813 | 15471-65951 | GLOW LAYP } 1 ko 20
g7 |999-0550 | 99910019000 | STICKER ' 200

! g8 |789-6814 | 15393-63612 | STARTER SWITCH ASSY 3 800 20

‘ 89 |789-0793 | 15003-64491 | INDICATOR LAMP 1150 20

|90 |sse-05a1 | 8910080000 | STICKER 1o 100

|91 |901-0158 | 80128110015 | BOLT MIOKIS PL.5 4o 200

5 92 |921-0010 | 92121101010 | SPRING VASHER 10 o 200

| 93




BOX

OPERATION




OCPERATION BOX 4,7
ST25
REF NO. | CODE NO. | - PART NO. PART NAME2 UNIT PRICE | MINI.ORDER
9
%
%6
o7
98
99
101 |789-0076 | 78920014900 |GROMMET ¢ 10X6.5 30 200
100 | 789-0511 | 78920057700 | CUSHION 3X15¥30 60 200
102 |789-0627 78940050201 | OPERATION PANEL 5990 10
103 |907-0053 | 90715108012 | MACHINE SCREW MeXI2 P1.0 30 2
104 |920-0006 |92121101006 | SPRING WASHER M6 1o 200
105 |924-0106 |92410201006 | PLAIN WASHER M6 10 200
106 |789-0283 . | 78920053000 | INDICATE LAMP ASSY P33090 410 100
107 |789-0286 | 78920054200 | SWITCH WP1011 nr 20
108 |789-0287 |78920054301 | LEVER BOOT 2,640 20
109
110 1|
111 |789-0253 | 78920050911 | HANDRAIL 0400 10 !
112 |789-0259 |78920051300 | TRAVEL CLUTCH LEVER 1§40 or |
| 113 | 7890266 | 78920052000 | PIN @ 6X22 90 200
!l 114 |930-0016 |93010025015 |SPLIT PIN & 2.5XI5 10 200!i
} 115 |789-0265 | 78920051901 | WIRE HOOK 460 100 |
E 116 |789-0443 |78930053701 |SPRING ¢ 4.5X22.5X93.5 o 100!
|17 | 789-0275 | 78920053000 | ROD ¢ 8 430 100 |
i 118 |914-0507 |91412411008 |NUT Mg P1.25 o 200!
! 119 |789-0272 | 78920052701 | CONNECTOR ¢ 16 660 5 |
{' 120 |914-0514 |91412411012 |NUT MI2 PL.75 30 200 |
| 120 9210012 | 92121101012 | SPRING VASHER 12 o 200 |
\ 122 |789-00a¢ | 78920012001 | IDLER ARY M 2,640 0|
| 123 |789-0266 | 78920052000 |PIN ¢ 6X22 90 200 |
1 ‘930-0016 93010025015 | SPLIT PIN ¢ 2.5XI5 10 200 |




OPERATION BOX

Qﬁ
-

&
$91

rol
MS_S_

4




OPERATION B OX 577

ST25
REF NO. CODE NO. PART NO. PART NAME2 UNIT PRICE | MINI.ORDER
125 789-0084 | 78920015600 IDLER HATP H45 1610 20
126 901-0233 | 90124112150 BOLT M12X159 P1.75 f60 100
127 921-0012 | 92121101012 | SPRING WASHER M12 /0 200
128 914-0514 | 91412411012 NUT M12 P1.75 30 200
129 783-0043 | 78920011912 BRACKET LH /380 20
130 789-0042 | 78920011813 BRACKET RH 1.350 20
131 901-0104 | 90124108015 BOLT M8X15 P1.25 20 200
132 921-0008 | 92121101008 | SPRING WASHER M8 |0 200
133 783-0316 | 78320057400 FOOT CLUTCH BRACKET LH 1,380 20
134 783-0315 | 78920057300 FOOT CLUTCH BRACKET RH |,350 20
135 789-0630 | 78940050510 | THROTTLE WIRE 790 50
136 789-1014 | 78920053400 | THROTTLE LEVER 800 50
137 914-0507 | 91412411008 NUT M8 P1.25 Q20 200
138 923-0008 | 92300000008 DISK BRAKE WASHER M8 30 200
139 789-0473 | 78920058000 | WASHER 30 200
140 789-0280 | 78920054600 GRIP MI10X23 S0 100
| 141 921-0010 | 92121102010 | SPRING WASHER MLO [O 200
142 914-0511 91412412010 NUT M10 P1.5 ]O 200
143 789-0260 | 78920051402 BRAKE LEVER ¢.810 20
144 789-0279 | 78920053401 BRAKE WIRE 1.300 20
145 789-0278 | 78920053300 CLUTCH WIRE 2.830 20
146 930-0016 | 93010025015 SPLIT PIN ¢ 2.5XI5 |0 200
147 789-0266 | 78320052000 PIN ¢ 6X22 90 200
! 148 | 783-0303 | 78920056701 SPRING 50 100 |
| 149 1901-0233 | 90124112150 BOLT M12X150 P1.75 jéo 100
| 150 921-0012 | 92121101012 SPRING WASHER M12 |0 200
151 914-0514 | 91412411012 NUT M12 PL.T5 30 200
152 907-0053 | 90715106012 | MACHINE SCREW M6X12 P1.0 30 200
| 1533 921-0006 | 92121101006 SPRING WASHER M6 10 2oy
154 |789-0282 78920053800 HORN MF12-H1900 1 590 50

|




B O X

OPERATION




OPERATION B OX 68/7
ST295
REF NO. CODE NO. PART NO. PART NAME2 UNIT PRICE | MINI.ORDER
156
157
138 921-0006 | 92121101006 | SPRING WASHER M6 [0 200
159 904-0058 | 90401006030 | CAP SCREW MBX30 P1.0 to 200
160 789-6819 15533-64601 RECTIFIER $ 760 10
161 901-0106 | 90124108020 | BOLT M8X20 P1.25 20 200
162 789-0263 | 78920052407 | LINK BRACKET RH 12.7¢60 )
163 789-0284 | 78920054000 | LIMIT SWITCH B1T799A-00 30 20
164 921-0005 | 92121101005 | SPRING WASHER M5 /0 200
165 801-0002 | 80124105010 | BOLT M5X10 PO.8 _ 20 2C
166 907-0002 | 90715105010 | MACHINE SCREW M5X10 PO.8 20 200
167 930-0036 | 93010030030 | SPLIT PIN ¢ 3X30 [0 200
168 789-0288 | 78920055500 | PIN ¢ 15X260 $Lo 100
169 789-0677 | 78920057223 | FOOT CLUTCH 1.720 20
170 783-0503 | 78920057901 | SPRING ¢ 16X110 460 100
171 999-0544 | 99910017011 STICKER 220 100
172 932-0325 | 93212203025 | SPRING PIN ¢ 3X25 30 200
173
174
175
176
177
178 789-0486 | 78920081302 | LIGHT CODE A ASSY 400 100
179 789-0697 | 78940080200 LIGHT CODE C 3¢o 100
180 789-0687 | 78920058700 | WIRE HARNESS(CENSOR) 1,270 20
’ 181 . 789-0487 | 78320054300 FISE HOLDER 620 50
‘ 182 789-0689 | 78920058800 | GROMMET 260 100
! 183 789-0302 .| 78920055900 | WIRE BAND 90 200
E 184 789-0987 | 78920053000 RUBBER CAP 310 100
I 185 789-1007 | 78920059100 RUBBER CAP ’ |00 200 [
il 186 789-0301 78920055800 | U-PACKING ‘ 730 L 100 J|




B O X

OPERATION

oo
cCl




OPERATION B OX /ST
ST25
REF NO. CODE NO. PART NO. PART NAME2 UNIT PRICE | MINI.ORDER
187 )
183 999-0566 | 99310030000 | STICKER ' //-/D 100
189 789-0632 | 78340050701 STOP WIRE [ 276 20

S ———







P I1PING 1/2

ST25

REF NO. CODE NO. PART NO. PART NAME2 UNIT PRICE | MINI.ORDER

1 789-0242 | 78920043500 | WASHER 4.5X90 - 100

2 789-0241 | 78920043400 | SPRING ¢ 3 -;7.?",7; 20

3 789-0226 | 78920041511 | HYDRAU.CYLINDER S 6540115-90 17300 1

4 789-0521 | 78920045300 | ELBOW BS30224 | $70 50

5 789-0225 | 78920041400 | HYDRAU.CYLINDER ¥ CW4060-90- 2/,300 1

6 901-0104 | 90124108015 | BOLT M8X15 P1.25 20 200

7 921-0008 | 92121101008 | SPRING WASHER M8 |0 200

8 789-0480 | 78920044000 | HOSE CLAMP 970 50

9 789-0624 | 78940040100 | HIGH-PRESSURE HOSE D AS04X11 3,100 20

10 789-0520 | 78920044800 | NIPPLE BS3002F04 210 100

1 789-0235 | 78920042400 |TUBE C ¢ 8 180 50

12 789-0524 | 78920044500 | CONNECTOR S-8X1/4 $60 100

13 789-0529 | 78920044600 | BUSH M1/2X1/4 300 100

14 930-0046 | 93010004030 | SPLIT PIN ¢ 4X30 20 200

15 789-0100 | 78920017100 | PIN ¢ 18X120 4o 100

16 789-0068 | 78920014200 | PIN ¢ 18X85 400 100

17 789-0625 | 78920040200 | HIGI-PRESSURE HOSE E A904X16 3450 20

18 914-0507 | 91422411008 | NUT M8 P1.25 10 200 |

| 19 921-0008 | 92121101008 | SPRING WASHER M8 10 200

20 901-0106 | 90124108020 | BOLT M8X20 P1.25 20 200 |

21 789-0236 | 78320042500 {TUBE D ¢ 10 680 50!

22 789-0525 | 78920044900 | PLUG B-8 570 50%

23 789-0526 | 78920045000 | T-CONNECTOR FC-8X1/4 LISo 20!_

24 789-0528 | 78920045200 | BUSH M-3/8X1/4 240 100:1

|E 25 789-0516 | 78920044200 | SOCKET 0A-1/4 340 100 |

1 26 789-0515 | 78920044100 | NIPPLE NA-1/4 270 100]

i 27 789-0522 | 78920043711 | ELBOV BS302204 5170 50 \i

} 28 789-0519 | 78920043611 | NIPPLE BS3002F64 210 1001l

| 29 409-0028 | 40908025020 | PIN @ 6X20 40 2005

[! 30 930-0016 | 93010025015 | SPLIT PIN ¢ 2.5X15 10 200'|

: 31 | 789-0270 | 78920052500 | LINK A 340 100}




PIPING




P I P I NG 272
ST25
REF NO. CODE NO. PART NO. PART NAME2 UNIT PRICE | MINI.ORDER
32 783-0272 | 78920052701 CONNECTOR ¢ 16 660 50
33 914-0507 | 91412411008 NUT M8 P1.25 [0 200
34 783-0273 | 78920052900 ROD o 8 380 100
35 930-0016 | 93010025015 | SPLIT PIN ¢ 2.5X15 [0 200
36 789-0274 | 78920052800 ROD ¢ 8 380 100
37 789-0481 78920045100 ELBOW E-10X1/4 I.130 50
38 789-0528 | 78920045200 BUSH M-3/8X1/4 240 100
39 904-0157 | 90401008025 | CAP SCREW M8X25 P1.25 70 200
40 921-0008 | 92121101008 | SPRING WASHER M8 | 0 200
41 789-1093 | 78920041323 | CONTROL VALVE DD-T03-2J-R-88 Lo 600 1
42 789-1025 | 78920045700 | TANK PORT BLOCK DCBT-03R-888 10.500 10
43 936-2055 | 93620000055 | O RING G55 150 100
44 789-1026 | 78320045500 FUNCTION BLOCK I DCBB-03J-88 35,700 1
45 789-1027 | 78920045600 FUNCTION BLOCKII DCBB-03]-L- 38/\300 1
46 789-1028 | 78920045400 RELIEF BLOCK DCBR-03R-88808 19.700 1
47 789-1029 | 78920045800 RELIEF VALVE ASSY |3.500 5
48 936-1022 | 93610000022 |0 RING P22 60 200
49 783-1030 | 90400008115 | CAP SCREW M8XI115 |70 100
50 921-0008 | 92121101006 | SPRING WASHER M8 |0 200




¢ na

3 .

T

e




ST29

REF NO.

CODE NO.

PART NO.

UNIT PRICE

MINI.ORDERI

7 PART.NAME2




.PRESSURE.

IL

.0




O I L PRESSURE

1/3

ST25
REF NO. | CODE NO. | PART NO. PART NAME2 UNIT PRICE | MINI.ORDER
1 901-0052 | 90124108010 | BOLT M6X10 20 200
2 921-0006 | 92121101006 | SPRING WASHER M6 10 200
3 789-0991 | 78920017000 | BELT COVER 1, 490 20
4 901-0104 | 90124108015 | BOLT MBX15 P1.25 20 200
5 921-0008 | 92121101008 | SPRING WASHER M8 10 200
6 789-0045 | 78920012100 | BELT GAUGE M 920 50
7 901-0104 | 90124108015 |BOLT M8XI5 P1.25 20 200
8 921-0008 | 92121101008 | SPRING WASHER M8 lo 200
9 901-0054 | 90124106015 | BOLT M6X15 P1.0 20 200
10 921-0006 | 92121101006 | SPRING WASHER M6 lo 200
11 789-0289 | 78920054500 | REVOLUTION CENSER 050870-00 8520 20
12 789-0220 | 78920040813 | BEARING HOUSING 3470 20
13 937-1017 | 93710000017 | SNAP SPRING S17 30 200
14 938-0208 | 938060062RS | BEARING 60062RS 940 50
15 937-2055 | 93720000055 | SNAP RING H55 230 100
16 937-1030 | 93710000030 | SNAP RING S30 90 200
17 789-0219 | 78920040813 | SHEAVE (B4) |.¥%0 20
18 935-0207 | 93542504208 | O1L SEAL TC25428 S60 50
It 789-0213 | 78920040501 | SHAFT II 5450 20
} 20 789-0072 | 78920014600 | KEY 5X5X25 190 100
2 938-0099 | 93800032004 | BEARING 32004 1.260 20
22 | 789-0211 | 78920040302 | OIL TANK 10.]00 10
23 901-0106 | 90124108020 | BOLT M8X20 P1.25 20 200
24 921-0008 | 92121101008 | SPRING WASHER M8 10 200
} 25 789-0239 | 78920042800 | 0IL GAUGE T40 50
} 26 936-1016 | 93610000016 | O RING P16 60 200
27 936-2115 | 93620000115 |0 RING GlL15 310 100
28 789-0216 | 78920040811 | BEVEL GEAR 4450 20
29 940-0003 | 94000000003 | DISMOUNTING WASHER AWO3 20 200
|30 939-0103 | 93912000003 imsmoummc NUT ANO3 390 100
31 |789-1031 | 93212438032 | SPRING PIN @ 3.8X32 50| 200




PRESSURE




OIL PRESSURE 2/3
ST25
REF NO. | CODE NO. | PART NO. PART NAME2 UNIT PRICE | MINI.ORDER
32 932-0632 | 93212406032 | SPRING PIN ¢ 6X32 50 200
33 937-1036 | 93710000036 | SNAP RING S36 [00 100
34 789-1032 | $J040728 YOKE | 2.4.20 20
35 789-1033 | 5J120535 SLEEVE YOKE 3570 20
36 789-103¢ | SJ120510 SLEEVE SHAFT YOKE 4610 20
37 789-1036 | $J942055 CROSS PIN 2620 20
38 937-2020 | 93720000020 | SNAP RING H20 30 200
39 789-0209 | 78920040211 | GEAR CASE 17.200 1
40 945-0004 | 94511100014 | DRAIN PLUG PT1/4 220 100
41 789-0527 | 78920045100 | 90 ELBOW E-10X1/4 950 50
42 012-0122 | 78920044400 | SHIM (0.1,0.2,0.3) 130 100
43 935-0202 | 93542003508 | OIL SEAL TC20358 470 100
44 789-0212 | 78920040401 | SHAFT I 4020 20
45 012-0121 | 78920044300 | SHIM (0.1,0.2,0.3) [t0 100
46 936-2055 | 93620000055 |0 RING G55 160 100
47 789-0218 | 78920040700 | BEARING HOUSING 1380 20
48 789-0227 | 78920041600 | STUD BOLT MBX4l P1.25 390 100
49 921-0008 | 92121101008 | SPRING WASHER 18 10 200
50 914-0507 | 91412411008 [NUT M8 P1.25 [0 200‘
51 904-0058 | 90401006030 | CAP SCREW MBX30 P1.0 ko 200
52 921-0006 | 92121101006 | SPRING WASHER M6 10 200
53 789-0228 | 78920041700 | FLANGE REY 20 |
54 938-1022 | 93610000022 |0 RING P22 50 200
55 789-0223 | 48920041200 | GEAR PUMP ASSY GP-0B-5-20334 |  [£.100 5
56 921-0008 | 92121101008 | SPRING WASHER M8 0 200
57 904-0158 | 90401008030 | CAP SCREW MBX30 P1.25 50 2001
58 904-0106 | 90401006020 | CAP SCREW MBX20 P1.0 40 200
59 921-0006 | 92121101006 | SPRING WASHER 6 10 200
60 789-0691 | 78920041012 | SUCTION FLANGE l 1.600 5
61 936-1042 | 93610000042 | 0 RING P42 || 160 100
62 789-0222 | 78920041101 | STRAINER KNF-03 ‘ 1950 20 |




“"PRESSURE

1L

o




O I L PRESSURE 3/3
ST25
REF NO. CODE NO. PART NO. PART NAME2 UNIT PRICE | MINT.ORDER
63 936-1022 | 93610000022 | O RING P22 | o 200
g4 - |921-0008 |92121101006 | SPRING WASHER M6 [0 200
65 904-0059 | 90401006035 | CAP SCREW M6X35 P1.0 60 200
66 901-0106 | 90124108020 BOLT M8X20 P1.25 70 200
67 921-0008 | 92121101008 | SPRING WASHER M8 10 200
68 789-0136 | 78920023600 | WASHER ¢ 9X40X4.5 |70 100
69 789-0062 | 78920013700 | SHEAVE 3480 20
70 783-0074 | 78920014700 KEY 5X5X30 L20 100
71 957-7045 | 95704200045 |V BELT SB45 1990 20




" "BLOWER DRIVING =~

st lee T

-4 1 -



BLOWER DRIVING 1/2
ST25
REF NO. | CODE NO. | PART NoO. PART NAME2 UNIT PRICE | MINI.ORDER
i |937-1020 |93710000020 | SNAP RING S20 40 200
o - |938-0204 |938060042RS | BEARING BOUA2RS T60 50
3 |789-0130 |78920023012 | IDLER 2,420 20
1 |789-0649 | 78940020112 | IDLER ARM B 1 9k0 20
5 |901-1157 |90148201025 |[BOLT M10X25 P1.5 8T §0 200
6  |921-0010 | 92121101010 | SPRING WASHER M10 10 200
7
8
9
10
11 [789-0366 | 78930014400 |PIN tED 100
12
13 |901-1157 |90148201025 |BOLT M10X25 P1.5 8T 50 200
14 |921-0010 | 92121101010 | SPRING WASHER M10 1o 200
15
16
B
j 18
19
|20 |409-0028 | 40906025020 |PIN ¢ 6X20 1o 200 |
21 |930-0016 |93010025015 |SPLIT PIN @ 2.5XI5 0 200\Il
} 92 |789-1005 | 78920023534 | HOUSING FRAME 4.9%0 20I
93 |930-0036 | 93010003030 |SPLIT PIN ¢ 3X30 10 200%
20 | 205-0037 | 24506016000 |PIN @ 16X79 o so}
25 |789-0133 | 78920023213 [ SPRING 1.0X11X50 60 1oo|
26 |901-0110 | 90124108030 | BOLT MBX30 P1.25 20 200]
97 |921-0008 | 92121101008 | SPRING WASHER 8 10 200 |
98 |789-0136 | 78920023600 | VASHER ¢ 9X40X4.5 Imo 100!
29 |789-0151 |78920025100 |SHEAVE B275 10.6 00 10{
30 |938-0243 | 938062062RS | BEARING G62062RS 1 260 20}
31 [780-0124 | 78920022701 | BEARING HOUSING 8630 1]




 BLOWER DRIVING




BL OWE R DRIV ING 2/2
ST25
REF NO. CODE NO. PART NO. PART NAMEZ2 UNIT PRICE | MINI.ORDER
32 789-0120 | 78920022500 HOUSING PIVOT U
33 783-0122 | 78920022601 HOUSING PIVOT L 9750 10
34 921-0016 | 92121101016 | SPRING WASHER M16 20 200
35 801-1911 90148201645 BOLT M16X45 P2.0 8T 230 100
36 921-0010 | 92121101010 [ SPRING WASHER M10 jo 200
37 901-1157 | 90128210025 BOLT M10X25 P1.5 8T 50 200
38 789-0142 | 78920024300 | SPACER ¢ 38.1X¢ 31.7X88.5 310 100
39 783-0118 | 78920022302 BLOWER SHAFT &400 20
40 789-0117 | 78920022224 BLOWER 19,500 1
41
42
43 957-7052 | 95704200052 |V BELT, SB52 2460 20
44 933-0003 | 93320120406 | GREASE NIPPLE M6 P1.0 [00 100
45 783-0694 | 78920028011 PLAIN WASHER 460 100
46 901-0104 | 90124108015 BOLT M8X15 P1.25 70 200
4 921-0008 | 92121101008 | SPRING WASHER M8 200

|0




= ik . - - PR g R i -t
PSS, e i , R
= g T . e 1 a S : “
= . z L R i T
| k . IO 1 P o
! | s Lo Wingale & Fu )
f i
5 3 0 T e - . - N
1
. ; RS g A e vl T
" , e o . 5} 2 A b = Ve
1
R i = b ol LR T M
Z . T ' . A -
. = 3 i - -~ - B S & - -
& . ] —me - 7 - . .‘ - ,



ST25

REF NO.

CODE NO.

PART NO. .

PART NAME2

UNIT PRICE

MINI.ORDER




AUGER DRIVING R e

__.4,5_



A UGER DR

I VvV I NG

172

ST25
REF NO. CODE NO. PART NO. PART NAME2 UNIT PRICE | MINI.ORDER
1 939-0206 | 93920000006 | DISMOUNTING NUT L ANOB £30 100
2 938-0001 | 78920034600 | INNER RACE LRT30 35 16 l.oto 20
3 937-2050 | 93720000050 | SNAP RING H50 210 100
4 789-0172 | 78920031111 | DUST COVER §0 200
5 935-0209 | 93543505008 | OIL SEAL TC35508 470 100
6 938-0267 | 93800006906 | BEARING 6306 G40 50
7 789-0190 | 78920032911 | SPACER ¢ 38.1X¢ 31.7X38 g0 100
8 789-0166 | 78920030511 | FRONT HOUSING 1950 20
9 901-0109 | 90124108025 | BOLT M8X25 P1.25 20 200
10 921-0010 | 92121101008 | SPRING WASHER M8 Jo 200
11 012-0130 | 78920034111 | SHIM (0.25,0.5) 100
12 938-0218 | 93800006206 | BEARING 6208 530 50
13 789-0173 | 78920031211 [ PINION GEAR 19,500 1
14 901-0167 | 90124110070 | BOLT M10X70 P1.5 60 200
15 914-0511 | 91412411010 | NUT MIO P1.5 |0 200
16 966-0010 | 96601000010 | O RING WASHER M10 to 200
17 953-0003 | 95322113020 | OIL FILLER PLUG M20 P1.5 2170 100
18 789-0159 | 78920030111 | CHAIN CASE |2.1700 5
19 901-0109 | 90124108025 | BOLT M8X25 P1.25 20 200
20 921-0008 | 92121101008 | SPRING WASHER M3 [0 200
21 932-0615 | 93212008015 | SPRING PIN ¢ 6X15 30 200
i 22 | 789-0176 | 78920031500 | PACKING A 00 200
i. 23 789-0198 | 78920033900 | AUGER FLANGE U 3100 20
l 24 901-0109 | 90124108025 | BOLT M8X25 P1.25 20 200
25 921-0008 | 92121101008 | SPRING WASHER M8 10 200
i 26 789-0171 | 78920031011 | SEAL HOUSING 1940 20 |
i 27 783-0177 | 78920031611 | PACKING B ’_;8’0 200
! 28 935-0208 | 93543004508 | OIL SEAL TC30458 420 50
!| 29 938-0207 | 93800006006 | BEARING 6008 i '7610 | 50 |
} 30 789-0169 | 78920030811 | SPROCKET U  #40X18T ! 2&30: 20|
l\ 31 789-0187 | 78920032611 | SPACER ¢ 34X¢ 27.6X11.4 [ 280 100




_AUGER DRIVING .

_45_



AUGER PR IVING 2/2
ST25
REF NO. CODE NO. PART NO. PART NAME2 UNIT PRICE | MINI.ORDER

32 944-0081 | 94411040076 | CHAIN $#40X76 2.330 20
33 789-0184 | 78920032312 | AUGER SHAFT U 2040 10
34 789-0507 | 78920034311 | KEY 7X7X28 /30 100
35 789-0180 | 78920031912 | AUGER FLANGE L 3330 20
36 901-0106 | 90124108020 | BOLT M8X20 P1.25 20 200
37 921-0008 | 92121101008 | SPRING WASHER M8 10 200
38 789-0164 | 78920030401 | GEAR CASE COVER | 740 20
39 789-0179 | 78920031811 | PACKING D 110 100
40 012-0128 | 78920034000 | SHIM (0.2,0.3,0.5) /60 100
41 938-0216 | 93800006205 | BEARING 6205 690 50
42 789-0174 | 78920031311 | BEVEL GEAR 24,200 1
43 789-0453 | 78920031412 | SPACER ¢ 38.1X¢ 31.7X11.5 190 100
44 789-0167 | 78920030611 | GEAR I £.670 10
45 901-0104 | 90124108015 | BOLT M8X15 P1.25 20 200
46 766-0008 | 96601000008 {0 RING WASHER M8 - 200
47 901-0154 | 90124110015 | BOLT M10X15 P1.5 40 200

Y 966-0010 | 96601000010 | O RING WASHER M10 o 200

| 49 789-0162 | 78920030300 | AUGER GEAR CASE 19.500 1
50 935-0211 | 93543505511 | OIL SEAL TC355511 520 50

| 51 938-0222 | 93800006207 | BEARING 6207 lodo 201
52 789-0189 | 78920032800 [ SPACER ¢ 42.7X¢ 35.7X15.1 [90 100 |

| 53 789-0170 | 78920030900 | SPROCKET L #40X18T 2.§30 20 !
54 789-0168 | 78920030700 | GEAR II 34170 20 ‘
55 789-0188 | 78920032700 | SPACER ¢ 42.7X¢ 35.7X4.5 190 100
56 789-0181 | 78920032012 | AUGER SHAFT L 12100 5
57 789-0205 | 78920034200 | KEY 10X8X30 210 100

|

|

|







ST25

REF NO.

CODE NO.

PART NO.

PART NAME2

UNIT PRICE

MINI.ORDER




THROWER

sST-25




THROWE R 1/5
ST25

REF NO. CODE NO. PART NO. PART NAME2 UNIT PRICE | MINI.ORDER
1 789-0497 | 78920034703 | LOWER AUGER RH 49§00 1
2 - |789-0498 | 78920034803 | LOWER AUGER LH 49 koo 1
3 901-0157 | 90124110025 | BOLT MI10X25 P1.5 40 200
4 921-0010 | 92121101010 | SPRING WASHER M10 10 200
5 914-0511 | 91412411010 | NUT M10 P1.5 10 200
6 465-0033 | 46520041100 | HOLD BOLT M12X20 P1.75 8T 3]0 100
7 921-0012 | 92121101012 | SPRING WASHER M12 10 200
8 789-0499 | 78920034900 | UPPER AUGER RH [8.500 1
9 789-0500 | 78920035000 | UPPER AUGER LH 15,700 1
10 789-1006 | 78920035700 | BOLT M8X25 P1.25 [00 200
11 921-0008 | 92121101008 | SPRING WASHER M8 [0 200
12 914-0507 | 91412411008 | NUT M8 P1.25 |0 200
13 465-0033 | 46520041100 | HOLD BOLT M12X20 P1.75 8T 310 100
14 921-0012 | 92121101012 | SPRING WASHER  M12 10 200
15 789-0503 | 78920035301 | AUGER SIDE COVER RH 20
16 789-0504 | 78920035401 | AUGER SIDE COVER LH 20
17 901-0157 | 90124110025 | BOLT M10X25 P1.5 Jo 200
18 921-0010 | 92121101010 | SPRING WASHER M10 10 200
19 914-0511 | 91412411010 | NUT MI0 P1.5 lo 200
20 901-0156 | 90124110020 | BOLT M10X20 P1.5 40 200
21 921-0010 | 92121101010 | SPRING WASHER M10 [0 200

22 789-0495 | 78920026601 | BOLWER HOUSING
23 801-1157 | 90148210025 | BOLT M10X25 P1.5 8T 50 200
24 921-0010 | 92121101010 | SPRING WASHER M10 [0 200
25 924-0110 | 92410201010 | PLAIN WASHER M10 /6 200
26 789-0191 | 78920033000 | SHIM t 0.9 q0 200
27 789-0192 | 78920033201 | GEAR CASE BRACKET 030 50
28 921-0010 | 92121101010 | SPRING WASHER M10 “10‘ 200
29 901-1156 | 90148210020 | BOLT M10X20 P1.5 8T 50 200
30 901-1157 | 90148210025 | BOLT M10X25 P1.5 8T 50 200
31 92121101010 | SPRING WASHER M10 /0 - 200

921-0010




THROWER

~ST~25

?~071

~ 83— 11

gLl

o—/11
T~

- 4.9 -



THROWER 2/5
ST25
REF NO. | CODE NO. | PART NO. PART NAME2 UNIT PRICE | MINI.ORDER
32 907-0606 | 90722108020 | MACHINE SCREW M8X20 P1.25 +0 200
33 - [921-0008 |92121101008 | SPRING WASHER M8 o 200
34 914-0507 | 91412411008 |NUT M8 P1.25 10 200
35 789-0157 | 78920025700 | BLOWER COVER 2.640 20
36 907-0606 | 90722108020 | MACHINE SCREW M8X20 P1.25 o 200
37 921-0008 | 92121101008 | SPRING WASHER M8 o 200
38 914-0507 | 91412411008 | NUT M8 P1.25 10 200
39 789-0145 | 78920024700 | SCRAPER BLADE 4.5X65 12170 20
10 937-1020 | 93710000020 | SNAP RING 20 1o 200
41 938-0204 | 938060042RS | BEARING 60042RS NEo 50
42 789-0978 | 78920035500 | WHEEL 2 (50 20
13 789-0979 | 78920035600 | WHEEL PIVOT 1,270 20
14 924-0110 | 92410201010 | PLAIN WASHER M10 o 200
45 921-0010 | 92121101010 | SPRING WASHER M10 o 200
16 001-1157 | 90148210025 | BOLT M10X25 P1.5 8T 50 200
47 914-0507 | 91412411008 | NUT M8 P1.25 [0 200
48 921-0008 | 92121101008 | SPRING WAHSER M8 fo 200
19 901-0106 | 90124108020 | BOLT M8X20 P1.25 2 200
50 789-0448 | 78920025201 | BELT COVER 2.310 20
51 901-0054 | 90124106015 | BOLT M6X15 P1.0 70 200
52 921-0006 | 92121101006 | SPRING WASHER Mg |0 200
53
54
55
56 | 911-1004 | 91115104010 | TAPPING SCERW 4X10 10 200
57 789-0466 | 78920027100 | STICK HOLDER 240 100
58 789-0465 | 78920027000 | STICK 010 50
59 914-0504 | 91412411006 | NUT M6 P1.0 10 200
60 921-0010 | 92121101006 | SPRING WASHER M6 o 200
61 901-0056 | 90124106020 | BOLT M8X20 P1.0 20 200
62 930-0055 | 93010005030 40 200

SPLIT PIN @ 5X30




 THROWER

- 8S5T=-235

.:_/‘ .\\ m://m_._./.:u.\| 1

1

yLL
% mo_/@

L 90 P

s01—ia
s
ST

zil § 201
801
- ol 40




THROWER 3/5
ST25

REF NO. | CODE NO. | PART NO. PART NAME2 UNIT PRICE | MINI.ORDER
63 789-0388 | 78930022500 | GASKET 210 100
64 - [789-0108 | 78920021411 | CHUTE CLAMP 00 50
65 789-0147 | 78920024811 | CHUTE STAND 4140 20
66 789-0462 | 78920026700 | WORM WHEEL 5990 10
67 904-0106 | 90401008020 | CAP SCREW M6X20 P1.0 40 200
68 921-0006 | 92121101006 | SPRING WASHER M6 /0 200
69 914-050¢ | 91412411006 | NUT M6 P1.0 /0 200
70 789-0149 | 78920024300 | WORM COVER I 120 50
71 933-0006 | 93320220406 | GREASE NIPPLE M6 45 180 100
72 901-0052 | 90124106010 | BOLT M6X10 P1.0 20 200
73 921-0006 | 92121101008 | SPRING WASHER M6 10 200
74 924-0106 | 92410201008 | PLAIN WASHER M8 /0 200
75 789-0463 78920026800 | STOPPER 110 100
76 921-0006 | 92121101006 | SPRING WAHSER M6 o 200
77 901-0056 | 90124106020 | BOLT M6X20 P1.0 20 200
78 789-0110 | 78920021515 | DISCHARGE CHUTE 14.900 5
79 914-0507 | 91412411008 | NUT M8 P1.25 |0 200
80 921-0008 | 92121101008 | SPRING WASHER M8 |0 200
81 924-0108 | 92410201008 | PLAIN WASHER M8 Jo 200
82 789-0464 | 78920026900 - | CHUTE COVER =
83 789-0115 | 78920022002 | SPRING 2.3X24X180 620 50
84 789-0113 | 78920021811 | DEFLECTOR SHIELD 390 100
85 789-0114 | 78920021901 | FIXED PLATE I 340 100
86 921-0006 | 92121101006 | SPRING WASHER M6 10 200
87 914-0504 | 91412411006 | NUT M6 P1.0 Jo 200
88 924-0106 | 92410201006 | PLAIN WASHER M6 lo 200
89 789-0116 | 78920022100 | HINGE PIN ¢ 6 290 100
90 930-0016 | 93010025015 | SPLIT PIN ¢ 2.5XI5 o 200
91 789-0150 | 78920025001 | DEFLECTOR CHUTE I 1430 20
92 789-0153 | 78920025300 | FIXED PLATE II 350 100
93 921-0006 | 92121101006 o 200

SPRING WASHER M6




THROWER

ST-25




THROWER

4/5

ST25
REF NO. CODE NO. PART NO. PART NAME2 UNIT PRICE | MINI.ORDER
04 914-0504 | 91412411006 | NUT M8 P1.0 10 200
95 789-0681 | 78920021722 | DEFLECTOR CAUTE II 2.990 20
96 789-0678 | 78920025411 | LINK I | 760 50
97 924-0108 | 92410201008 | PLAIN WASHER M8 |0 200
98 930-0016 | 93010025015 | SPLIT PIN ¢ 2.5X15 |0 200
99 789-0680 | 78920025611 | LINK IT §20 50
100 930-0034 | 93010003020 | SPLIT PIN ¢ 3X20 |0 200
101 789-0679 | 78920025511 | LINK IT 750 50
102 999-0550 | 99905020000 | STICKER 100 |
103 999-0551 | 99905021000 | STICKER 100
104 009-0552 | 99905022000 | STICER 100
105 789-0137 | 78920023712 | WARM CLEVIS . T20 20
106 012-0132 | 78930022600 | SPACER 130 100
107 789-0138 | 78920023801 | WARM GEAR 2.060 20
108 932-0325 | 93212403025 | SPRING PIN @ 3X25 30 200
109 789-0492 | 78920023912 | WARM PIVOT ¢ 12 i, 50
110 789-0144 | 78920024600 | UNIVERSAL JOINT NC-10-21A 2.830 20
111 932-4520 | 93212445020 | SPRING PIN ¢ 4.5X20 30 200
112 789-0621 | 78940020302 | EXPANSION ROD ].350 20
! 113 789-0622 | 78940020402 | EXPANSION ROD F 1490 100
% 114 999-0701 42019001000 STICKER 100--
|
1 115 907-0054 | 90715106015 | MACHINE SCREW MBX15 P1.0 30 200
! 116 921-0006 | 92121101006 | SPRING WASHER M8 |0 200 |
:| 117 014-0504 | 91412411008 | NUT 16 10 2001
( 118 789-0467 | 78920080315 | EXTENSION SHUTE 9150 10{
] 119 ,901-0054 90124106015 | BOLT HMBX15 20 2ooj
} 120 921-0006 | 92121101006 | SPRING WASHER M6 10 200!
' 121 789-0468 | 78920080502 | EXTENSION CHUTE COVER 400 20]
:I 122 ‘914-0507 91412411008 | NUT M8 P1.25 10 200{
'! 123 921-0008 | 92121101008 | SPRING WASHER M8 [0 200 |
|12 | 924-0108 | 92410201008 10 200J

PLAIN WASHER M3




THROWER

ST-25

91

% 8_/@

N
i
oW STTIL

-
601 801
Q




ST258

THROWE R 5/75

REF NO.

CODE NO.

PART NO.

PART NAME2

UNIT PRICE

MINI.ORDER

125
126
127
128
129

789-0478

78920081622

LIGHT MF-1

Fileo

50







